REAR WHEEL FOR KYMCO VISAR 125I E4

REAR WHEEL for Kymco VISAR 125I E4
(4054A)
(4054A)  4054A-LKH3-C00
DRIVE CHAIN ADJUSTER ASSY
(4054A)  4054A-LKH3-C10
DRIVE CHAIN ADJUSTER ASSY
(4260A)
(4260A)  4260A-ABD6-C00-N1A
WHEEL RIM REAR (BLACK)
(41201)
(41201)  41201-ABD6-C00
REAR SPROCKET
(41241)
(41241)  41241-ABD6-C00
BUSH REAR WHEEL DAMPER
(42301)
(42301)  42301-LKH3-C00
AXLE REAR WHEEL (M14X284)
(42311)
(42311)  42311-ABD6-C00
COLLAR REAR LEFT AXLE SIDE
(42313)
(42313)  42313-ABD6-C00
COLLAR REAR RIGHT AXLE SIDE
(42610)
(42610)  42610-ABD6-C00
HUB ASSY REAR (SILVER)
(42611)
(42611)  42611-ABD6-C00
SPROKET SEAT
(42625)
(42625)  42625-ABD6-C00
COLLAR REAR AXLE DISTANCE
(42710)
(42710)  42710-LKH3-C00
TIRE REAR 110/80-17
(43431)
(43431)  43431-LEB6-E81
ARM REAR BRAKE STOPPER
(43434)
(43434)  43434-2F86-C00
GROMMER WASHER (3,80X10,87X22,09)
(46503-ABD6)
(46503-ABD6)  46503-ABD6-C00
ARM REAR BRAKE
(46503-KCW3)
(46503-KCW3)  46503-KCW3-C00
PIN COMP BRAKE ROD
(90105)
(90105)  90105-KCR3-001
BOLT (M08X24)
(90127)
(90127)  90127-LBA8-C10
SCREW SPECIAL (M08X30)
(90305)
(90305)  90305-LEF1-C00
NUT (M14)
(90309)
(90309)  90309-GLW0-C00
NUT (M08)
(90403)
(90403)  90403-KFN6-C00
WASHER PLAIN (2,01X8,53X23,82)
(90501)
(90501)  90501-3L10-C00
WASHER PLAIN (7X12)
(91254)
(91254)  91254-KGC4-C00
OIL SEAL (21X45X7)
(91257)
(91257)  91257-KED9-C00
OIL SEAL (28X42X8)
(92918)
(92918)  92918-ABD6-C00
BOLT STUD (M08X37)
(93903)
(93903)  93903-14380
SCREW TAPPING (M04X12)
(94001)
(94001)  94001-08080-0SG
NUT HEX (M08)
(94101)
(94101)  94101-08800-G
WASHER PLAIN (8MM)
(94201)
(94201)  94201-20150-08G
PIN SPLIT (2X15MM)
(95701)
(95701)  95701-06025-08G
BOLT FLANGE (M06X25)(GOLD)
(96001)
(96001)  96001-06020-08
BOLT FLANGE (M06X20)(GOLD)
(96150)
(96150)  96150-ABD6-C00
BEARING BALL (60/22LLU)
Part number Description
# 4054A
4054A-LKH3-C00
DRIVE CHAIN ADJUSTER ASSY
# 4054A
4054A-LKH3-C10
DRIVE CHAIN ADJUSTER ASSY
# 4260A
4260A-ABD6-C00-N1A
WHEEL RIM REAR (BLACK)
# 41201
41201-ABD6-C00
REAR SPROCKET
# 41241
41241-ABD6-C00
BUSH REAR WHEEL DAMPER
# 42301
42301-LKH3-C00
AXLE REAR WHEEL (M14X284)
# 42311
42311-ABD6-C00
COLLAR REAR LEFT AXLE SIDE
# 42313
42313-ABD6-C00
COLLAR REAR RIGHT AXLE SIDE
# 42610
42610-ABD6-C00
HUB ASSY REAR (SILVER)
# 42611
42611-ABD6-C00
SPROKET SEAT
# 42625
42625-ABD6-C00
COLLAR REAR AXLE DISTANCE
# 42710
42710-LKH3-C00
TIRE REAR 110/80-17
# 43431
43431-LEB6-E81
ARM REAR BRAKE STOPPER
# 43434
43434-2F86-C00
GROMMER WASHER (3, 80X10, 87X22, 09)
# 46503-ABD6
46503-ABD6-C00
ARM REAR BRAKE
# 46503-KCW3
46503-KCW3-C00
PIN COMP BRAKE ROD
# 90105
90105-KCR3-001
BOLT (M08X24)
# 90127
90127-LBA8-C10
SCREW SPECIAL (M08X30)
# 90305
90305-LEF1-C00
NUT (M14)
# 90309
90309-GLW0-C00
NUT (M08)
# 90403
90403-KFN6-C00
WASHER PLAIN (2, 01X8, 53X23, 82)
# 90501
90501-3L10-C00
WASHER PLAIN (7X12)
# 91254
91254-KGC4-C00
OIL SEAL (21X45X7)
# 91257
91257-KED9-C00
OIL SEAL (28X42X8)
# 92918
92918-ABD6-C00
BOLT STUD (M08X37)
# 93903
93903-14380
SCREW TAPPING (M04X12)
# 94001
94001-08080-0SG
NUT HEX (M08)
# 94101
94101-08800-G
WASHER PLAIN (8MM)
# 94201
94201-20150-08G
PIN SPLIT (2X15MM)
# 95701
95701-06025-08G
BOLT FLANGE (M06X25)(GOLD)
# 96001
96001-06020-08
BOLT FLANGE (M06X20)(GOLD)
# 96150
96150-ABD6-C00
BEARING BALL (60/22LLU)
Here are all the parts relating to the REAR WHEEL of your Kymco VISAR 125I E4. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...